PARTS ILLUSTRATION
IDLE/DRIVE BEARING ASSEMBLY

REF. No.| PART No. DESCRIPTION No. REQD.

1_|A-8023 [IDLE WHEEL ASSEMBLY 1 Idle Bearing Assembly

2 |35024—1 [BUSHING 1

3 |35027—1 |VFT—16 FLANGE BEARING| 2

4 [35117  [IDLE SHAFT 1

5 [16372-48 [3/8"—24x1 1/4” BOLT 4

6 |18445-4 [3/8"—24 NUT 4 ®

7 35103 [NAME BACKING PLATE | 1 /

8 [16103-3 [SNAP RING 1

9 |35001 |NAME PLATE 1 /3/@/@}@
10 [35000 |BEARING PLATE 2 /// /
REF. No.[ PART No. DESCRIPTION No. REQD.

1 |A-8022 |DRIVE WHEEL PLATE 1 . .

1350053 1p—1 BUSHING 1 Drive Bearing Assembly
3 | 35027-2 |VFT—19 FLANGE BEARING | 2

4 |35116 DRIVE SHAFT KEY 1

5 [27101-7 [1/4"x2 7/8" KEY 1

6 |27101-3 [1/4'x1 3/8" KEY 1

7 | 35041-7 [50B—42 SPROCKET 1

8 [16103-3 [SNAP RING 1 @

9 |[16372-48 |3/8"—24x1 1/4 BOLT| 4 /E
T0 |18445-4 |3/8"—24 NUT 4

71 [35000 |DRIVE BEARING PLATE | 2
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